
 

 

 
 
 

 

 

 

 

 
 

 

 

 

 

 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 

 
 

 

 



 

 

 

 
 

 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

 

 

      

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

 

 

 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 

 
 

 

 

  
 

 

 

  
 

 

 

  
 

 

 

  
 

 



 

 

 

 

 

 

 
 

 
 

 
 

 

 

  
 

 

 

  
 

 

 

  
 

 

 

 

 
 

  
 

 

 

 
 

 

 

 
 

 

 

 
 

 

 

 

  
 

 

 

 
 

 

 

 
 

 

 

 

  
 

 

 

 
 

 

 

 
 

 

 

 
 

 

 

 
 

 

 

 
 

 

 

 
 

 

 



 

 

 

  
 

 

 

[...]
42 
Department of Civil Engineering                                                   Jyothi College of Engineering, Cheruthuruthi   

Tabulation and calculation 

  

 Sample no and description 
 
Mg/l of sulphate 

  

  

 

 

DISCUSSION 

 

 

 

 

 

 

 

QUESTIONS & ANSWERS  

1)What is the source of sulphate in water  

Rocks, geological formations, discharges, sea water etc 

2)What is the bad effect of high sulphate concentration in water  

Sulphate is a disturbing water quality problem due to many reasons   given below  

Intestinal discomfort, diarrhea and consequent dehydration. Formation of hydrogen sulphide and thus smell 

of rotten egg. formation of sulphuric acid and thereby lowering of pH .due to these reasons  high content of 

sulphate  in drinking water is not desirable  

3)The water to be used for the preparation of cement concrete products should be free from 

excess of sulphates and chlorides. Why? 



Environmental Engineering Lab Manual 

43 
Department of Civil Engineering                                                   Jyothi College of Engineering, Cheruthuruthi   

Both sulphate and chloride are having corrosive effect on concrete    

3)Explain the process of H2S formation in sewers 

Under anaerobic conditions sulfate is reduced to sulphide ion and the sulphide ion reaction with hydrogen 

ion  and HS- is formed and then hydrogen sulphide is formed   along with reduction in pH  as shown in the 

equation below  

 

 

 

4)Explain the  influence of pH on the formation of H2S  

As the pH increases H2S dissociate to form HS- and S-. At lower pH of about 7 formation of H2S starts and 

PH of 4 formation of H2Swill be maximum and severe smell of rotten egg will be maximum and  at a pH of 

above 7 it will be reduced. The figure blow indicates this process   

 

 

At pH 7 formation of H2S is 50 %complete  and there will be partial disturbance  due to  H2S 

 

 

 

 

 

 

 

 

 



Environmental Engineering Lab Manual 

44 
Department of Civil Engineering                                                   Jyothi College of Engineering, Cheruthuruthi   

Experiment No:……                                                              Date:…………………  

  

 DETERMINATION OF SULPHIDE IN WATER 
AIM   

To determine the amount of sulphide present in the sample by titrimetric method  

PRINCIPLE  

Sulphide is  Present in ground water, especially in hot springs. Its presence in wastewater comes 

partly from decomposition of organic matter, sometimes from industrial waste, mostly from bacterial 

reduction of sulphate. Hydrogen sulphide causes odour, nuisance and is highly toxic. It attacks metals 

directly and indirectly causing corrosion as it is oxidized to sulphuric acid biologically. Dissolved 

Hydrogen sulphide is toxic to fish and other aquatic organisms.  

IODOMETRIC  METHOD  

REAGENTS  

1.HCl 6N 

2.Standard iodine solution 0.025 N 

3.Standard sodium thiosulphate solution(0.025 N) 

4.Starch solution 

PROCEDURE  

1. Measure from a burette into a 500ml flask, an amount of iodine solution estimated to be an excess 

over sulphide present. ( say 10ml , 20ml etc ) 

2. Add distilled water, if necessary, to bring the volume to 20 ml. 

3. Add 2ml of  6 N HCl. 

4. Pipette 200ml sample into flask discharging sample   to the surface of the solution. If iodine color 

disappears, more iodine until color remains 

5. Titrate with Na2 S2 O3, adding few drops of starch solution, as the end point is approached and 

continuing until the blue color disappears   

 



Environmental Engineering Lab Manual 

45 
Department of Civil Engineering                                                   Jyothi College of Engineering, Cheruthuruthi   

Mg / litre of Sulphide =  

   

A=ml of Iodine Solution 

B=Normality of iodine solution 

C=ml of sodium thiosulphate solution 

D=Normality of sodium thiosulphate Solution 

 

Calculation  

 

 

DISSCUSSION 

 

 

 

 

Sample 

No 

Volume 

of 

Iodine 

solution 

used ( a 

ml) 

Volume of Sodium 

thiosulphate(bml ) 

Volume 

of sample 

used 

Sulphide 

in mg/l 

       

       

       

       

       



Environmental Engineering Lab Manual 

46 
Department of Civil Engineering                                                   Jyothi College of Engineering, Cheruthuruthi   

Experiment No:……                                                              Date:…………………  

 

JAR TEST FOR THE DETERMINATION OF OPTIMUM 

COAGULANT DOSAGE 

AIM 

To determine the optimum dosage of alum and lime used in a water treatment plant  

GENERAL  

The very fine and light particles and colloidal matter cannot settle in  sedimentation tanks 

of ordinary detention period.The generally present particles  in water with their name size and 

settling velocity are given below  

Sl 

no  

Name of particle  Size in mm  Settling 

Velocity 

1 Pebble  10 0.73m/sec 

2 Coarse sand  1 0.23m/sec 

3 Fine sand  0.1 0.6m/minute  

4 Silt  0.01mm 8.6m/day 

5 Large Colloid  0.0001mm 0.3m/year  

6 Small colloid  0.000001 

mm  

3m/million 

year  

 

 It is evident  from the above table that settling of large colloid and small colloid is impossible in  

ordinary conditions coagulation flocculation technique is adopted   

By addition of certain chemicals these smaller particles are coagulated into larger ones 

which posses higher hydraulic settling velocities. Thus the coagulation is the addition of certain 

chemicals to turbid water in order to produce a gelatinous precipitate known as floc. The 

coagulation is followed by sedimentation so that the floc, which is formed, may settle at the bottom. 

The coagulation becomes necessary when the turbidity is more than 30-50 ppm. The detention 

period in coagulating basins is about 2-2.5 hours. 

APPARATUS 



Environmental Engineering Lab Manual 

47 
Department of Civil Engineering                                                   Jyothi College of Engineering, Cheruthuruthi   

1. Jar Test apparatus with six mixers 

2. One-liter glass beakers 

3. Turbitdy meter 

4. Pipettes and other glassware 

5. pH meter 

6. Stopwatch 

 

REAGENTS   

1.   Alum solution 

           2.   Lime solution  

 

PROCEDURE  

1. Measure the pH,Turbidity of raw  water 

2. Weigh 250 mg Alum and dissolve in 250 ml of water so that 1ml = 1mg of Alum 

3.Weigh 250 mg of lime and dissolve in 250ml of water so that 1ml =1mg of lime  

4. Take 1litre of water sample in a beaker, measure the pH  ,add 10 ml of Alum solution and note  

the reduction in pH  

5. Add lime solution in drops keeping the pH electrode under the water sample , stir the water  and 

continue it till the pH value is between 7-7.5 and count the  quantity of lime added . let it be 8ml . 

then the ratio between Alum and lime is 10:8 or 5:4  

6. Now the ratio between Alum and lime to be added to maintain pH between7-7.5 is obtained and 

hereafter add Alum and lime in the same ratio throughout   the experiment  

7. Clean 6 one-litre beakers and fill them with sample of water for which optimum coagulant dose 

is to be found. 

8.Keep each beaker below each paddle and lower the paddles such that each one is about 1 cm 

above the bottom. 

9. Pipette 5,10,13,15, and20 ml of alum solution  and corresponding quantity of lime into the test 

samples. Keep one beaker filled with the sample  but without adding any chemical 

 



Environmental Engineering Lab Manual 

48 
Department of Civil Engineering                                                   Jyothi College of Engineering, Cheruthuruthi   

 

10. Immediately run the paddles at 100 rpm for 1 minute. The time for this flash mix may be 10-60 

seconds. 

11. Then the speed of paddles is reduced to 30-40 rpm and at this rate they are run for 20-30 minutes. 

12.Then stop the machine, lift out the paddles and allow to settles for 30 minutes. 

13.Siphon out the clarifier samples into beakers and test turbidity in each beaker. 

14. The characteristic of flocs, rate of settling etc. are observed. 

15.If correct results are not obtained the procedure is repeated with still higher doses of alum. 

16.Find out turbidities of original sample and flocculated sample. 

17.Plot a graph with alum dose along X-axis and turbidity along Y-axis. 

18.The dosage of alum, which gives the minimum turbidity, represents the optimum     dosage.  

Ratio between Alum and lime to get a pH of about 7.5=10;8 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Environmental Engineering Lab Manual 

49 
Department of Civil Engineering                                                   Jyothi College of Engineering, Cheruthuruthi   

 

 

 

Sample-........Raw water.......................p H-....................... Date-...............Location-

Cheruthuruthy.. 

 

Colour-..............................Temp-......................................Sample Size-........... 

 

 

Jar number 1 2 3 4 5 6  

Dosage ( 
mg/l)Alum 

 
Lime 

       

Flash mix time 
(min) 

       

Slow mix speed 
(rpm) 

       

Slow mix time 
(min) 

       

Time of first

 floc 

formulation 

       

Turbidity        

Colour        

pH        

 

 

A graph of Alum dose versus turbidity can be drawn and the minimum dose of alum can be estimated 

by drawing the graph alum dose vs turbidity 

 

 



          Environmental Engineering Lab Manual 
 

50 
Department of Civil Engineering                                            Jyothi College of Engineering, Cheruthuruthi  

 

 

 

 DISCUSSION 

 

 



          Environmental Engineering Lab Manual 
 

51 
Department of Civil Engineering                                            Jyothi College of Engineering, Cheruthuruthi  

QUESTIONS AND ANSWERS  

1) Describe the use of jar test 

Used to find the dose of alum and lime in a water treatment plant  

2) Describe coagulation and flocculation? 

Colloid is present in water which are negatively charged and the alum is positively charged . 

When alum is added charge neutralization takes place due to reaction  between alum  and colloid  

and this is called coagulation. Flocs are formed due to agglomeration of coagulated particles and 

this is called flocculation 

3) Why do we use CO2 free distilled water for analysis? 

If CO2 is present pH may go low making the water acidic 

 

4) Why is alum preferred over other coagulants ? 

Alum is cheap comparatively and its working is effective in coagulation and also readily 

available  

5) Why is it necessary to add lime along with alum in most of the water treatment plants 

for treatment  

When alum is added alum reacts with alkalinity and the pH gets reduced . but effective  

coagulation to take place optimum ph is to be maintained  that to be around 7  and for that lime is 

added       

 

6) Work out the quantity of Alum and lime in a 6 mld  water treatment plant  if on jar test 

the alum lime      ratio is  1:2 and the best  lime dose is dosage is 9mg/litre 

Alum ;lime =1:2=x;9 x=4.5 

Alum in a 6mld plant=6x106x4.5x10-6=27kg 

Similarly for lime it is 54 kg 

7)In a  5 mld  water treatment plant 100 kg of alum and 50 kilogram lime are required per 

day as per jar test . What is the dosage of Alum and Lime obtained in jar test  

5x106 litres of water to be treated per day 

Daily requirement of alum=5x106xAx10-6 kilograms =100 where A  is the Dosage of Alum in mg 

/litre 

A=100/5=20mg /litre  

Similarly lime  

5X106xBx10-6=50  B=10mg /litre 



          Environmental Engineering Lab Manual 
 

52 
Department of Civil Engineering                                            Jyothi College of Engineering, Cheruthuruthi  

DETERMINATION OF RESIDUAL CHLORINE 

AIM  

 To determine the residual chlorine  in a  given sample of chlorinated water  

GENERAL  

The chlorination of water supplies accomplishes a number of treatment objectives. 

The destruction of microorganism is a primary function so as to prevent water born 

diseases. Overall improvement in the finished water can result from chlorine’s reaction 

with ammonia, iron, manganese, and sulphide and protein substance. Chlorine in water 

may be present as a free available chlorine (in the form of hypochlorous acid or 

hypochlorite ion); as combined available chlorine (chloramines and other derivatives). 

Several tests have been developed to determine chlorine residuals in water, of which the 

most common is Orthotoluidine test. Orthotoluidine arsenate method enables the 

differentiation of free available and combined available chlorine in the presence of colour 

from common interfering substances. Iodometric method is more precise than colorimetric 

method where residual concentration exceeds 1mg/l, but for lower concentration it is not 

so accurate. 

ORTHOTOLUIDINE  METHOD 

PRINCIPLE  

Orthotoluidine is an aromatic organic compound that is oxidized in acid solution by 

chlorine, chloramines and other oxidizing agents to produce yellow coloured compound, 

holoquinone, at pH values less than 1.8. The intensity of the yellow colour is proportional 

to the amount of compound produced. Nitrates and oxidized forms of manganese both 

oxidize orthotoluidine to produce holoquinones, thus producing false indication of residual 

chlorine samples that contain chloramines are warmed to 20oC and a contact period of 3-

5 min are provided before reading the residuals. This method is based on the fact that free 

chlorine residuals react instantaneously with orthotoluidine to produce the yellow 

holoquinone, while chloramines react much more slowly. The amount of any additional 

colour produced by the interferences is deduced to correct the chlorine values. 

APPARATUS  

1. Colorimeter and comparator 



          Environmental Engineering Lab Manual 
 

53 
Department of Civil Engineering                                            Jyothi College of Engineering, Cheruthuruthi  

2. Cuvettes  

3. Comparator discs 

REAGENTS  

1. Orth toluidine reagent (OT) 

PROCEDURE  

1. Fill the water to be tested in transparent glass tubes, keep one at right and another 

at left hole of the chloroscope. 

2. In third tube put 4 drops of OT liquid , shake . 

3. If chlorine is present, it will turn yellow. 

4. Insert this tube in the middle whole of the tester and close. 

5. Obtain yellow color in middle tube.  Compare it with standard level and note the 

reading. 

6. Reading is taken as parts per million (ppm) or mg/L. 

  

TABULATION AND CALCULATION 

Serial No Sample Residual chlorine 
Mg/litre  

  

 

 

 

  

 

 

 

  

 

 

 

 

 

APPLICATION OF CHLORINE RESIDUAL DATA 

Chlorine residuals are used universally in disinfection practice to control addition 

of chlorine so as to ensure effective disinfection without waste of chlorine. They are also 

used to control chlorination of domestic and industrial wastes and usually are the sole 

criteria immediately available to determine whether or not desired objectives are being 

attained.  



          Environmental Engineering Lab Manual 
 

54 
Department of Civil Engineering                                            Jyothi College of Engineering, Cheruthuruthi  

 

SPECIFICATION 
 

IS-10500-2012 specifies that, to ensure the safety of drinking water, it is necessary 

to maintain residual Chlorine of Minimum -0.2 ppm and maximum 1ppm  after a contact 

period of 30min. 

DISCUSSION 

 

QUESTIONS & ANSWERS  

 1)What is disinfection? what are the different methods adopted for disinfection in a 

water supply systems  

Disinfection is the method followed for killing of bacteria in water before it is used for 

drinking , various methods are used for disinfection which includes using chlorine gas 

through a chlorinator , bleaching powder , ozone , potassium permagnate 

2) What is meant by  chlorine demand and what are the factors that affect chlorine 

demand? 

Chlorine demand is the quantity of chlorine required for complete oxidation and   killing 